
Installation Instructions

Exhaust Hanger

Suzuki GSXR1000



Installation Instructions

Kit Contents
Product No: PRN013570

1 x Grommet A

1 x Top Hat Washer B

1 x Large Washer C

1 x Anodised WasherD

1 x M8 x 25mm Black Button Head Bolt E

2 x M8 x 20mm Black Button Head Bolt F

2 x M8 Black Washer G

2 x M8 x 16mm Black Button Head Bolt  H

  



1Installation Instructions



2Installation Instructions



3Installation Instructions

A B



4Installation Instructions

F

F



5Installation Instructions

FD

C

OEM PARTOEM PART



6Installation Instructions



7Installation Instructions

H

H

G

G



www.evotech-performance.com


